Part [.1st W2412BGF] Unit:inch
No | Picture Specification Qty ) 5 3 /
A Screw @3*1/2" 32 : \' /

B Screw @3*5/8" 8 = /// ‘
C Screw @4*5/8" 4 &~ -
D Screw @4*1 3/164"| 6 AN ‘ //
’k_ Face ./’i}"
E Corner Bracket 38 Left Door /5" Right Door Frame
' 4
F Hinges 4 5
G Bumper 4
Left 7 Right
Side Panel g z” Side Panel Panel
7 8
/ 1\6
Bottom Back 0% A
Panel Panel




Assembly instructions

O| Picture| Specification  [Qty |No| Picture| Specification [|Qty
Screw @3*1/2" 32 2 Corner Bracket 8
Screw &3*5/8" S Hinges 4
Screw &4*5/8" 4 e Bumper 4
Screw @4*1 3/16'1 6
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